
CHAPTER IV  

PROCESS TREATMENT AND CHEMICAL 
APPLICATION 

 

  
IV.A   GENERAL  
  

IV.A.1  Facility Location    
  

1.)  New facilities are to be located: PHC 19-13-B102 (d) 
  

A. Above the level of the one hundred year flood.    
B. Where chlorine gas will not be stored or used within three hundred feet 

of any residence. 
 

C. Where the facility is not likely to be subject to fires or other natural or 
manmade disasters. 

 

  
2.) The state health department must be notified before entering into a financial 

commitment for a new public water system or increasing the capacity of an 
existing public water system, and the approval of the state health department 
must be obtained before any construction is begun.  This includes 
[...]
concentration is measured; 
 

B = Number of instances where the residual disinfectant 
concentration is not measured but heterotrophic bacteria plate 
count (HPC) is measured; 

 

 

C = Number of instances where the residual disinfectant 
concentration is measured but not detected and no HPC is 
measured; 

PHC 19-13-B102(j)(3) 
(continued) 

D = Number of instances where no residual disinfectant 
concentration is detected and where the HPC is greater than 
five hundred (500)/ml; and 

 

E = Number of instances where the residual disinfectant 
concentration is not measured and HPC is greater than five 
hundred (500)/ml. 

 

  

IV.G.1.c  Notifications  
  

(iii) Each system, upon discovering that a waterborne disease outbreak PHC 19-13-B102(h)(6) (iii)

Page IV - 39 



potentially attributable to that water system has occurred, shall report 
that occurrence to the department as soon as possible, but no later 
than by the end of the next business day.  If at any time the turbidity 
exceeds five (5) NTU, the system must inform the department as soon 
as possible, but no later than the end of the next business day.  If at 
any time the residual falls below 0.2 mg/l in the water entering the 
distribution system, the system shall notify the department as soon as 
possible, but not later than by the end of the next business day.  The 
system also shall notify the department by the end of the next 
business day whether the residual was restored to at least 0.2 mg/l 
within four (4) hours from the time of discovery of insufficient 
chlorine residual.  

  

IV.G.1.d  Disinfectants  

  
Disinfectants shall conform to the applicable AWWA standard’s most 
current revision: 

AWWA 

B300-92   Hypochlorites  
B301-92   Liquid Chlorine  
B302-95 (Revised)  Ammonium Sulfate  
B303-95 (Revised)  Sodium Chlorite  

  

IV.G.2  Chlorination Equipment  

  

IV.G.2.a  Type  
  
Solution-feed gas chlorinators or hypochlorite feeders of the positive 
displacement type must be provided as in Section IV.B.1.d of this 
document. 

RSWW 4.3.1.1 

  

IV.G.2.b  Capacity  
  
The chlorinator capacity shall be such that a free chlorine residual of at least 
2 milligrams per liter can be maintained in the water after contact time of at 
least 30 minutes when maximum flow rate coincides with anticipated 
maximum chlorine demand.  The equipment shall be of such design that it 
will operate accurately over the desired feeding range. 

RSWW 4.3.1.2 

  

IV.G.2.c  Standby Equipment  
  
Where chlorination is required for protection of the supply, standby 
equipment of sufficient capacity shall be available to replace the largest unit.  
Spare parts shall be made available to replace parts subject to wear and 
breakage.  If there is large difference in feed rates between routine and 
emergency dosages, a gas metering tube should be provided for each dose 
range to ensure accurate control of the chlorine feed.  

RSWW 4.3.1.3 

  

IV.G.2.d  Automatic Switch-over  
  
Automatic switch-over of chlorine cylinders should be provided, where RSWW 4.3.1.4 

Page IV - 40 



necessary, to assure continuous disinfection. 
  

IV.G.2.e  Automatic Proportioning  
  
Automatic proportioning chlorinators will be required where the rate of flow 
or chlorine demand is not reasonably constant. 

RSWW 4.3.1.5 

  

IV.G.2.f  Eductor  

  
Each eductor must be selected for the point of application with particular 
attention given to the quantity of chlorine to be added, the maximum 
injector waterflow, the total discharge back pressure, the injector operating 
pressure, and the size of the chlorine solution line.  Gauges for measuring 
water pressure and vacuum at the inlet and outlet of each eductor should be 
provided. 

RSWW 4.3.1.6 

  

IV.G.2.g  Injector/Diffuser  
  
The chlorine solution injector/diffuser must be compatible with the point of 
application to provide a rapid and thorough mix with all the water being 
tested.  The center of a pipeline is the preferred application point. 

RSWW 4.3.1.7 

  

IV.G.3  Contact Time and Point of Application  

  

• (M)   Where the water is chlorinated, at least daily tests shall be made for 
residual chlorine.  In the case of surface water systems, water entering the 
distribution system shall have been exposed to a free chlorine residual of at 
least 0.3 mg/L for at least thirty (30) minutes, or the equivalent thereof as 
determined by the department.  When well systems are chlorinated, a free 
chlorine residual of at least 0.2 mg/L after ten (10) minutes contact, or the 
equivalent thereof, shall be used. 

PHC 19-13-B102(e)(7) (M) 
 
 
 
 
 
PHC 19-13-B102(e)(7) (M) 
(continued) 

 
  

• (a)  Due consideration shall be given to the contact time of the disinfectant 
in water with relation to pH, ammonia, taste-producing substances, 
temperature, bacterial quality, trihalomethane formation potential and other 
pertinent factors.  The disinfectant should be applied at a point which will 
provide adequate contact time.  All basins used for disinfection must be 
designed to minimize short circuiting.  Additional baffling can be added to 
new or existing basins to minimize short circuiting and increase contact 
time.   

RSWW 4.3.2 
 
 
 
 
 
 
RSWW 4.3.2 
(continued) 

(b)  At plants treating surface water, provisions shall be made for applying 
the disinfectant to the raw water, settled water, filtered water, and water 
entering the distribution system. 

 

(c)  As a minimum, at plants treating groundwater, provisions shall be made 
for applying the disinfectant to the detention basin inlet and water entering 
the distribution system. 

 

(d)  The amount of contact time provided will depend on the type of 
disinfectant used along with the parameters mentioned in Section IV.G.3(a) 
of this document above.  As a minimum, the system must be designed to 
meet the Contact Time (CT) standards set by the Department in accordance 

 

Page IV - 41 



with the Surface Water Treatment Rule (SWTR).  If primary disinfection is 
accomplished using ozone, chlorine dioxide, or some other chemical that 
does not provide a residual disinfectant, then chlorine must be added to 
provide a residual disinfectant as mentioned in  Section IV.G.4 of this 
document. 

 
IV.G.4  Testing Equipment  

 
• Testing Equipment RSWW 4.3.4 

 
a.  Chlorine residual test equipment recognized in the latest edition of Standard 

Methods for the Examination of Water and Wastewater shall be provided 
and should be capable of measuring residuals to the nearest 0.1 milligrams 
per liter.  It is recommended that larger systems, as a minimum, use the 
DPD method that utilizes the digital readout with a self contained light 
source. 

 

b.  Automatic chlorine residual recorders should be provided where the 
chlorine demand varies appreciably over a short period of time. 

 

c.  All treatment plants having a capacity of 0.5 million gallons per day or 
greater should be equipped with recording chlorine analyzers monitoring 
water entering the distribution system.  (See Section RSWW 2.9, Section 
IV.G.5 of this report). 

 

d.  All surface water treatment plants that serve a population greater than 3,300 
must have equipment to measure chlorine residuals continuously entering 
the distribution system. 

 

  

• Monitoring Equipment RSWW 2.9 

  
Water treatment plants with a capacity of 0.5 mgd or more should be provided 
with continuous monitoring equipment (including recorders to monitor water 
being discharged to the distribution system as follows: 

 

  
a. Plants treating surface water and plants using lime for softening should have 

the capability to monitor and record turbidity, free chlorine residual and pH.  
In addition, continuous monitoring of entry point disinfection residuals shall 
be provided for systems with a service population greater than 3,300 people.  
Monitoring of the parameters to evaluate adequate CT disinfection, such as 
residuals, pH and water temperature, should be provided. 

 

 

b.  Plants treating ground water using iron removal and/or ion exchange 
softening should have the capability to monitor and record free chlorine 
residual. 

RSWW 2.9 
(continued) 

  

• Refer to WSS, Guidance Document “Chemical Treatment – Monitoring/ 
Safety” in Appendix A. 

WSS GD 

  

IV.G.5  Chlorinator Piping  
  

IV.G.5.a  Cross-connection Protection  
  
The chlorinator water supply piping shall be designed to prevent RSWW 4.3.5.1 

Page IV - 42 



contamination of the treated water supply by sources of questionable 
quality.  At all facilities treating surface water, pre- and post-chlorination 
systems must be independent to prevent possible siphoning of partially 
treated water into the clear well.  The water supply to each eductor shall 
have a separate shut-off valve.  No master shut-off valve will be allowed. 
  

IV.G.5.b  Pipe Material  
  
The pipes carrying elemental liquid or dry gaseous chlorine under pressure 
must be Schedule 80 seamless steel tubing or other materials recommended 
by the Chlorine Institute (never use PVC).  Rubber, PVC, polyethylene, or 
other materials recommended by the Chlorine Institute must be used for 
chlorine solution piping and fittings.  Nylon products are not acceptable for 
any part of the chlorine solution piping system. 

RSWW 4.3.5.2 

  

IV.G.6  Housing  

  
Adequate housing must be provided for the chlorination equipment and for 
storing the chlorine.  

RSWW 4.3.7 

 
 

 

IV.G.7  Other Disinfecting Agents  

  
Although disinfecting agents other than chlorine are available, each has usually 
demonstrated shortcomings when applied to a public water supply.  Proposals 
for use of disinfecting agents other than chlorine must be approved by the 
Department prior to preparation of final plans and specifications.   

RSWW 4.3.7 

  
IV.H   PRECIPITATION   
  

IV.H.1  Iron/Manganese Removal by Oxidation  

  

IV.H.1.a  Oxidation  
  

Oxidation may be by aeration, as indicated in Section IV.I.3 of this 
document or by chemical oxidation with chlorine, potassium permanganate, 
ozone or chlorine dioxide. 

RSWW 4.6.1.1 

  

IV.H.1.b  Detention  

  
a. Reaction - A minimum detention time of 30 minutes shall be provided 

following aeration to insure that the oxidation reactions are as complete 
as possible.  This minimum detention may be omitted only where a pilot 
plant study indicates no need for detention.  The detention basin may be 
designed as a holding tank without provisions for sludge collection but 
with sufficient baffling to prevent short circuiting. 

RSWW 4.6.1.2 

  
b. Sedimentation - Sedimentation basins shall be provided when treating 

water with high iron and/or manganese content, or where chemical 
coagulation is used to reduce the load on the filters.  Provisions for 

 

Page IV - 43 



sludge removal shall be made. 
  

IV.H.1.c  Filtration  
  
Filters shall be provided and shall conform to Section IV.F.2 of this 
document.  

RSWW 4.6.1.3 

  

IV.H.2  Hardness Removal by Lime-Soda Ash Precipitation  

  
Design standards for rapid mix, flocculation and sedimentation are in Section 
IV.E of this report.  Additional considerations must be given to the following 
process elements. 

RSWW 4.4.1 

  

IV.H.2.a  Hydraulics  

  
When split treatment is used, the bypass line should be sized to carry total 
plant flow, and an accurate means of measuring and splitting the flow must 
be provided. 

RSWW 4.4.1.1 

  

IV.H.2.b  Aeration  
  
Determinations should be made for the carbon dioxide content of the raw 
water.  When concentrations exceed 10 mg/l, the economics of removal by 
aeration as opposed to removal with lime should be considered if it has been 
determined that dissolved oxygen in the finished water will not cause 
corrosion problems in the distribution system.  See Section IV.I of this 
document.  

RSWW 4.4.1.2 

 
 

 

IV.H.2.c  Chemical Feed Point  
  
Lime and recycled sludge should be fed directly into the rapid mix basin. RSWW 4.4.1.3 
  

IV.H.2.d  Rapid Mix  
  
Rapid mix basins must provide not more than 30 seconds detention time 
with adequate velocity gradients to keep the lime particles dispersed. 

RSWW 4.4.1.4 

  

IV.H.2.e  Stabilization  
  
Equipment for stabilization of water softened by the lime or lime-soda 
process is required.  See Section IV.K.2 of this document. 

RSWW 4.4.1.5 

  

IV.H.2.f  Sludge Collection  
  
a.  Mechanical sludge removal equipment shall be provided in the 

sedimentation basin. 
RSWW 4.4.1.6 

b.  Sludge recycling to the rapid mix should be provided.  
  

IV.H.2.g  Sludge Disposal  

Page IV - 44 



  
Provisions must be included for proper disposal of softening sludges.  See 
Section IV.M of this document. 

RSWW 4.4.1.7 

  

IV.H.2.h  Disinfection  
  
The use of excess lime shall not be considered an acceptable substitute for 
disinfection.  See Section  IV.G.2 of this document. 

RSWW 4.4.1.8 

  

IV.H.2.i  Plant Start-up  
  

• The plant processes must be manually started following shut-down. RSWW 4.4.1.9 

• Treatment chemicals should conform to the most current applicable 
AWWA standard: 

 

  B201-92   Soda Ash AWWA 
 B202-93   Quicklime and Hydrated Lime  

 
IV.H.3  Iron/Manganese and Hardness Removal by Ion Exchange  

 
Cation exchange process RSWW 4.4.2 

 
Alternative methods of hardness reduction should be investigated when the 
sodium content and dissolved solids concentration is of concern. 

 

  

IV.H.3.a  Pre-treatment Requirements  
  
Iron, manganese, or a combination of the two, should not exceed 0.3 mg/l in 
the water as applied to the ion exchange resin.  Pre-treatment is required 
when the content of iron, manganese, or a combination of the two, is 1.0 
mg/l or more.  See Section IV.H.1 of this document.  Waters having 5 units 
or more turbidity should not be applied directly to the cation exchange 
softener. 

RSWW 4.4.2.1 
 
 
RSWW 4.4.2.1 
(continued) 

  

IV.H.3.b  Design  

  
The units may be of pressure or gravity type, of either an upflow or 
downflow design.  Automatic regeneration based on volume of water 
softened should be  
 
used unless manual regeneration is justified and is approved by the 
Department.  A manual override shall be provided on all automatic controls. 

RSWW 4.4.2.2 
 
 
 
RSWW 4.4.2.2 
(continued) 

  

IV.H.3.c  Exchange Capacity  
  
The design capacity for hardness removal should not exceed 20,000 grains 
per cubic foot (46 kg.m3) when resin is regenerated with 0.3 pounds (0.14 
kg) of salt per kg of hardness removed. 

RSWW 4.4.2.3 

  

IV.H.3.d  Depth of Resin  
  
The depth of the exchange resin should not be less than three feet. RSWW 4.4.2.4 

Page IV - 45 



  

IV.H.3.e  Flow rates  
  
The rate of softening should not exceed seven gallons per minute per square 
foot of bed area (17 m/hr) and the backwash rate should be six to eight 
gallons per minute per square foot (14-20 m/hr) of bed area.  Rate-of-flow 
controllers or the equivalent must be installed for the above purposes. 

RSWW 4.4.2.5 

  

IV.H.3.f  Freeboard RSWW 4.4.2.6 
  
The freeboard will depend upon the specific gravity of the resin and the 
direction of water flow.  Generally, the washwater collector should be 24 
inches above the top of the resin on downflow units. 

 

  

IV.H.3.g  Underdrains and Supporting Gravel   
  
The bottoms, strainer systems and support for the exchange resin shall 
conform to criteria provided for rapid rate gravity filters.  See Sections 
IV.F.2.f and IV.F.2.g of this document. 

RSWW 4.4.2.7 

  

IV.H.3.h  Brine Distribution  
  
Facilities should be included for even distribution of the brine over the 
entire surface of both upflow and downflow units. 

RSWW 4.4.2.8 

 
IV.H.3.i  Cross-connection Control  

 
Backwash, rinse and air relief discharge pipes should be installed in such a 
manner as to prevent any possibility of back-siphonage. 

RSWW 4.4.2.9 

 
IV.H.3.j  Bypass Piping and Equipment  
